



Medications for Implant/Bone Graft Surgery

1. Antibiotics: reduces post-operative infection

- Amoxicillin (500mg): Take **2 tabs** one hour before surgery, and then continue **one tab** every 8 hours (3 times/day) until all tabs are taken - **QUANTITY 20**
- Amoxicillin (500mg): Take **4 tabs** one hour before surgery, and then continue **one tab** every 8 hours (3 times/day) until all tabs are taken - **QUANTITY 24**
- Augmentin (875/125mg): Take **1 tab** every 12 hours (2 times/day) starting the **day before** surgery - **QUANTITY 14**
- Clindamycin (150mg): Take **2 tabs** one hour before surgery, and then continue **one tab** every 8 hours (3 times/day) until all tabs are taken - **QUANTITY 20**
- Clindamycin (150mg): Take **2 tabs** one hour before surgery, and then continue **one tab** every 8 hours (3 times/day) until all tabs are taken - **QUANTITY 24**

2. Anti-Inflammatory: reduces inflammation and discomfort

- Decadron (4.0 mg): Take **1 tab** morning of surgery, then **1 tab** for 2 days in morning after surgery - **QUANTITY 3**
- Decadron (4.0 mg): Take **1 tab** morning day after surgery, then **1 tab** the 2nd day after surgery (No tabs day of surgery, will be given IV) - **QUANTITY 2**
- Decadron (4.0 mg): Take **2 tabs** morning day before surgery, then **1 tab** for 2 days starting day after surgery (No tabs day of surgery, will be given IV) - **QUANTITY 4**

3. Anti-Microbial Mouthrinse: mouthrinse which heals tissue and reduces chance of infection

- Peridex (16 oz.): Rinse $\frac{1}{2}$ ounce 2 – 3 times a day starting the morning after surgery. Hold in the mouth for a minimum of 60 seconds - **FOR 7 DAYS**

4. Pain Medication: reduce post-operative pain and discomfort

- Norco: Take **1 tab** every six hours for the first 24 hours after surgery, and then take **1 tab** every 6 hours as needed for pain. No Driving!!!! - **QUANTITY 20**
- Ultram (50 mg): Take **1 tab** every six hours for the first 24 hours after surgery, and then take **1 tab** every 6 hours as needed for pain. No Driving!!!! - **QUANTITY 20**
- Ibuprofen/Acetaminophen: Alternate Ibuprofen (400 mg) and Acetaminophen (1000 mg) every 3 hours as needed for pain. - **QUANTITY 20**